EPA-600/2-78-028
March 1978 Environmental Protection Technology Series




EPA-600/2-78-028
March 1978

EVALUATION OF THE RBC
PROCESS FOR MUNICIPAL
WASTEWATER TREATMENT

by

David L. Kluge
Village of Pewaukee
Pewaukee, Wl 53072

and

Raymond J. Kipp
Clifford J. Crandall
Marquette University
Mi [waukee, Wl 53233

Grant No. $802905

Project Officer

Robert L. Bunch
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORTORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268



DISCLAIMER

This report has been reviewed by the Municipal Environmental Research
Laboratory, U. S. Environmental Protection Agency, and approved for publica-
[...]
Acknowledgmenfs e e e e e e e e e e e e e e

Introduction. . . . . . « « v .+ v . . .

Trickling filter treatment summary, l973
RBC treatment summary, 1973, 4 & 6.

l.

2. Conclusions . . . . . .. v v o o0 ...

3. Recommendations . e e e e e e e e

4. Plant Description . . . . . . . . . . ..

5. Testing Program . . . . . . . « . . . . .

6. Test Results. . . . . . . .. .o o ..
Phase |. e e e e e e e e e
Phase Il . . . . . . oo o000 L.

Appendices

A. RBC design data . . . e e T

B. Trickling filter desngn daTa ..

C. Phase | phosphorus data, RBC plant. .

D. Phase | phosphorus data, trickling f|l+er

E. Phase || phosphorus data. ...

F. Phase |l organic removal data . . . . . .

G. Phase Il final effluent data.

H.

I.

iti
iv
vi
vii

. vildi

Ul LN -

10

15
24

45
47
48
51
54
66
18
90
93



Number

2

13
14

15
16

Schematic flow diagram

Schematic flow diagram
Pewaukee, W!.

BOD removal efficiency

Effect of hydraulic loading on BOD removal efficiency :

process (Phase |) .

Effect of alum on effluent total P concentration (feed aftfer

RBC units). . .

Effect of alum on effluent ortho—-P concentration (feed after

RBC units). .

Effect of alum on effluent total P concentration (feed before

RBC units).

Effect of alum on effluent ortho-P concentration (feed before

RBC units).

Effect of iron salt on
after RBC units).

Effect of iron salt on
after RBC unifs).

Effect of iron salt on
before RBC units) .

Effect of iron salt on
before RBC units) .

BOD removal efficiency :

TOC removal efficiency

Variation of effluent nitrate nitrogen

Variation of effluent ammonia nitrogen :

FIGURES

: RBC plant, Village of Pewaukee, WIl.

: Trickling Filter Plant, Village of

: RBC process (Phase [} . . « + « . .

RBC

» . . . . . . - . - . .
. . . . . . . . . . . - .

. . . . . . . . . - .

- . - . . *« =

. . . . - - . - - . . . - . -

effluent total P concentration (feed

. . . . . . . . . - . - . . .

effluent ortho-P concentration (feed

. . . . - - . . . . . . . . © . .

effluent total P concentration (feed

effluent ortho-P concentration (feed

RBC process (Phase [l). . . .
: RBC process (Phase I1). . . . . ..

: RBC process . .

RBC process . . . .

vi

29

30

31

32

34

35

36

37

38
40

41

42



TABLES

Number

2

Sampling Description, Village of Pewaukee Study, Phase |. . . .
Testing Schedule, Village of Pewaukee Study, Phase |. . . . . .

Sampling Description, RBC Process, Village of Pewaukee Study,
Phase 11 . . & . o v 0 v i e e e et e e e e e e e e e e

Testing Schedule, Village of Pewaukee Study, Phase Il . . . .
Treatment Summary, Village of Pewaukee RBC Plant, Phase [, 1972

Treatment Summary, Village of Pewaukee Trickling Filter,
Phase |, I972 e e e e e e e e e e e e e e e e e e e e e

Phosphorus Removal Summary, Village of Pewaukee, Phase |, 1972,
Nitrogen Summary, Village of Pewaukee RBC Plant, Phase {. . . .
Nitrogen Summary, Village of Pewaukee Trickling Filter, Phase |

Preliminary Plant Performance Data, Village of Pewaukee RBC
Plant, Phase 11l. . . . ¢« ¢ v v v ¢ v o v ¢ v v« 4 o o o @

Organic Removal Summary, Village of Pewaukee RBC Plant,
Phase 11, 1975 . . ¢« « v ¢« v v v v o v ¢ o o o o o o o 4

Final Effluent Summary, Vlllage of Pewaukee RBC Plant,

Phase 11, 1975 . . . . e e e e e e e e e e e e e e e

vii

20

21

22

23

25

43

44



ACKNOWLEDGMENTS

The cooperation of Frank Koehler and his associates at Autotrol
Corporation is gratefully acknowledged. Special assistance was also
provided by Darwin Spaal, Village of Pewaukee wastewater treatment plant
operator, and John McCarthy and Don Gamble, research assistants at Marquette
University, College of Engineering.

viii



SECTION |

INTRODUCT | ON

The Village of Pewaukee, Wisconsin is the site of a 1779 ms/day (0.47
MGD) wastewater treatment plant incorporating the rotating biological con-
tactor (RBC) process for secondary biological treatment. The Pewaukee
facil'ity is the first municipal wastewater freatment plant in the U.S. to
utilize the RBC process on a full-scale basis. The RBC portion of the treat-
ment plant was constructed and evaluated with Environmental Protection Agency
(EPA) demonstration grant funds. The demonstration project was divided into
two phases, as reported below. This report presents the results of both
phases of the study.

PHASE |

The Phase | study commenced on December |, 1971, and continued for a one-
year period. The study was conducted jointly by the Village of Pewaukee and
Autotrol Corporation.* The objectives of this portion of the study were to
demonstrate and evaluate the effectiveness and efficiency of the RBC process
for treating municipal wastewater on a plant scale basis and to compare its
performance with the existing ftrickling filter. Operating variables investi-
gated included rotational disc velocity, hydraulic loading and wastewater
temperature.

PHASE 11

The Phase Il study commenced on September 23, 1974,and continued for
approximately one and one-half years. The study was conducted jointly by the
Village of Pewaukee and the Marquette University Engineering Research Founda-
tion. The purpose of this portion of the study was two-fold, as follows:

. To demonstrate and evaluate phosphorus removal by mineral addition to
the RBC process.

2. To demonstrate and evaluate overall treatment upgrading by mineral
addition to the RBC process.

Both aluminum sulfate and ferric chloride were evaluated at ftwo differ-
ent injection points upstream and downstream from the RBC units. The objec-
tives of the study were to consistently produce an effluent phosphorus concen-
tration below 1.5 mg/1 (fotal P) and biochemical oxygen demand (BOD) and sus-
pended solids (SS) levels below 15 mg/l.

¥Autotrol Corporation, 5888 North Glen Park Road, Glendale, W! 53209



SECTION 2

CONCLUSIONS

Based on the results observed during this study, the following conclu-
sions are presented.

PHASE |

I. The RBC process produced an effluent of satisfactory BOD and SS quality,
averaging 20 and 15 mg/!, respectively.

2. The RBC process achieved an average BOD removal efficiency of 83 percent.

3. The trickling filter process produced inconsistent effluent BOD and SS
concentrations, averaging 38 and 50 mg/|, respectively.

4. RBC process performance was not appreciably affected by variations in
raw wastewater temperature between 3.9°C (39°F) and 19.4°C (67°F).

5. Trickling filter process performance was affected by raw wastewater
temperature between 3.9°C and 19.4°C, with process deterioration at the
lower temperatures.

6. BOD removal efficiency improved with increasing influent BOD concentra-
tion applied to the RBC process.

7. Both attached growth processes exhibited poor and inconsistent phosphorus
removal efficiencies, varying from a 2| percent average for the RBC
process to a 27 percent average removal for the trickling filter.

8. The trickling filter consistently achieved significantly better
- nitfrification than the RBC process.

PHASE {1

I. The addition of mineral salts to the RBC process resulted in a deterio-
ration of effluent BOD and SS quality, averaging 35 and 56 mg/l,
respectively.

2. The addition of mineral salts to the RBC process resulted in a decreased
effluent phosphorus concentration averaging 3.0 mg/l, but the desired
project objective of 1.5 mg/l total P was not achieved.



RBC process efficiency, as measured by BOD removal, was considerably
lower than Phase | performance (i.e. 63 percent compared fo 83 percent);
this observation was verified by COD and TOC measurements.

Neither mineral salt studied provided a significant advantage over the
other relative to phosphorus removatl.



SECTION 3

RECOMMENDAT IONS

Based on the results of this study, the following recommendations are

made.

Mineral salt addition after the RBC process is advised for phosphorus
removal, with close control over any side streams such as digester
supernatant that may adversely affect the process. Either iron or
aluminum salts may be utilized.

Filtration or polymer addition to enhance removal of precipitated
phosphorus should be investigated as a means to achieve desired
effluent phosphorus levels if mineral salts are added.



SECTION 4

PLANT DESCRIPTION

GENERAL

Schematic flow diagrams of the Pewaukee wastewater treatment plant are
presented in Figures | and 2. Raw wastewater enters the plant through a
diversion manhole which divides the flow between the trickling filter plant
(1136 m3/day design flow) and the RBC plant (1779 m3/day design flow).

RBC Plant (Figure 1)

Raw wastewater enters the RBC plant through a 15.2 cm (6 in.) Parshall
flume and a comminutor info a wet well. Wastewater is'pumped by three
25.2 1/sec (400 gpm) pumps to the primary portion of the combined primary
and secondary clarifier. A 1.0 m (36 ft.) diameter by 2.1 m (7 ft.) deep
inner section serves as the secondary clarifier and a 2.0 m (6.5 ft.) wide by
2.1 m (7 ft.) deep outer annular ring serves as the primary clarifier. A
single rotating bridge with two scraper mechanisms collects settled solids
from both the primary and secondary sections. The primary clarifier is
designed for a surface overflow rate of 22.6 m3/day/m?2 (554 gpd/f1+2) and the
secondary clarifier is designed for a surface overflow rate of 20.5 m3/day/m2
(503 gpd/ft2).

Primary effluent flows by gravity to the RBC units where the flow stream
is divided into two parallel paths which pass through four stages of treat-
ment. Each stream is distributed along the length of the first shaft of
discs by a V-notch weir. Mixed liquor in each stage of treatment flows over
a flat-edge weir to the subsequent adjacent stage. Total head loss through
the four stages of treatment is approximately 10.2 cm (4 in.).

The effluents from the two parallel paths of treatment are combined
after the RBC units and flow by gravity to the secondary portion of the com-
bined primary and secondary clarifiers. Effluent from the secondary clari-
fier is chlorinated prior to discharge into the Pewaukee River.

Sludge is drawn from the secondary clarifier by an automated valve and
flows by gravity to the wet well of the plant. A recirculation pump is
available to recyclie secondary sludge to the RBC units. Raw wastewater pumps
lift the mixture of raw wastewater and secondary sludge to the primary clari-
fier where settling occurs, and the combined primary and secondary sludge is
pumped on an intermittent basis to the aerobic digester.



LEGEND: /\  COMPOSITE SAMPLE

<<:> GRAB SAMPLE
AEROBIC DIGESTER <::>

PERNATANT SLUDGE
s ‘ TO AEROBIC
DIGESTER
| ¥
T0 TRICKLING | |
FILTER PLANT ' | ety |
l | | |
P — el
’ w4 T A
CHLORINE
L1 ﬂél | TRIMARY || SECONDARY CONTACT |—= EFFLUENT
INFLUENT PARSHALL = CLARIFIER (4 | | | CLARIFIER CHAMBER
FLUME ‘ I L L | |
| d l |
| == == ! f
!  RBC Units
. . &
' RECYCLE
\_ - o o

Figure |. Schematic flow diagram: RBC Plant, Village of Pewaukee, Wl.



The aerobic digester consists of a 9.8 m (32 ft+.) diameter by 3.7 m
(12 ft.) liquid depth single stage covered unit equipped with a 14.9 kw
(20 HP) floating surface aerator. The unit is designed for a liquid detention
time of 28.5 days. Digester supernatant is drawn off intermittently by
means of a telescopic valve and flows by gravity to the raw wastewater wet
well.

Digested sludge is dewatered on sand drying beds prior to disposal by
landfill. A drawoff line is available for alternate hauling of wet sludge.

Trickling Filter Plant (Figure 2)

Raw wastewater entering the trickling filter plant is metered by a
15.2 cm (6 in.) Parshall flume prior to being pumped to the primary clarifier
unit by three 25.2 |/sec (400 gpm) wastewater pumps. The primary clarifier
consists of a rectangular unit I3.1f m (43 ft.) long by 3.7 m (12 ft.) wide by
2.8 m (9.25 ft.) deep _and is designed for a surface overflow rate of 23.6
m3/day/m2 (580 gpd/f1t2).

Primary effluent flows by gravity to a 21.3 m (70 ft+.) diameter by 1.7 m
(5.7 f+.) deep stone media filter equipped with a fiberglass cover. Effluent
from the trickling filter is seftled in a rectangular secondary clarifier
identical to the primary clarifier and discharged to the Pewaukee River.

Secondary sltudge is returned o the raw wastewater wet well. Primary
sludge is pumped to a single stage anaerobic digestor. Digestor supernatant
is returned to the raw wastewater wet well.

RBC UNITS

Physical Description

The RBC units are enclosed in a 15.2 m (50 ft.) by 18.3 m (60 ft.)
building which protects the discs from potential damage due to wind, precipi-
tation, vandalism, or freezing temperatures.

A total of eight shafts, each 5.5 m (I8 ft.) long, are located in the
RBC building. Mounted on each shaft are 150 polystyrene discs spaced at
3.4 cm (1.33 in.) centers. The discs, each 3.0 m (10 ft.) in diameter by
1.3 cm (0.5 in.) thick provide 14.1 m2 (152 f+2) of surface area per disc for
biologicatl growth, for a total surface area of 2118 mZ (22,800 ft2) per
shaft.

The shafts are mounted in semicircular concrete tanks, which conform fo
the shape of the discs, and are arranged in two parallel paths of four shafts
each. Wastewater flow is perpendicular to the shafts and each shaft provides
an individual biological treatment stage.

Each shaft is driven independently by a drive system consisting of a
.1 kw (1.5 HP) motor, helical gear reducer, and chain and sprocket final
drive capable of discs speed variations between 0.75 to 2.0 rpm.



ANAEROBIC

SLUDGE
SUPERNATANT T0 ANAEROBIC
[ °'G;575' ALTERNATE FLOW PATH
I
T0 RBC PLANT : | Trickling Filter
|
i 5 |
TOTAL WET |~ | ‘ ! = EFFLUENT
INFLUENT PaRsHALL  IWELLL 3
FLUME T I
. Primary Secondéry
l Clarifier Clarifier
o e L o - e o - - -
RECYCLE

Figure 2. Schematic flow diagram: Trickling Filter Plant, Village of Pewaukee, Wl.



Process Description

The RBC process is classified as an attached growth biological reactor.
Initially, slow rotation of the partially submerged (i.e. approximately one-
hatf of the disc diameter) discs in the wastewater results in the gradual
growth of an attached microbial culture, reaching a thickness of 2 tfo 4 mm
after approximately | week of operation. Continued rotation of the shaft
results in oxidation of organic matter in the applied wastewater. Rotation
also provides a low energy means of aeration by exposing a thin film of
wastewater on the disc surfaces to the air.

Excess biomass generated by organic carbon metabolism of the attached
culture is continuously sloughed off by the shearing forces exerted as the
discs are rotated through the wastewater. Mixing provided by the rotating
shafts keeps the sloughed biomass in suspension until this mixed liquor
stream is processed by subsequent secondary clarification.

DESIGN DATA

A summary of the detailed design data for the RBC plant is presented in
Appendix A. The plant is designed for an overall BOD removal of 90 percent,
with the primary clarifier expected to remove 30 percent of the applied BOD
and the RBC process expected to remove 86 percent of the remaining BOD.
Expected effluent quality is approximately 23 mg/l of BOD. An overall sus-
pended solids removal of 95 percent is anticipated, resulting in an average
effluent SS concentration of 18 mg/l.

Design data for the trickling filter plant are presented in Appendix B.



SECTION 5

TESTING PROGRAM

PHASE |

The Phase | sampling points are indicated on Table |. Composite samples
were obtained daily from Sunday through Thursday of each week at the frequen-
cies indicated in Table |. Raw wastewater and biological process effluents
were manually composited by obtaining and mixing three daily grab samples
obtained in the morning, noon and afternoon of each day. All samples were
refrigerated prior to analysis.

The Phase | testing schedule is presented in Table 2. The indicated
analytical techniques were performed in accordance with the [3th Edition
of Standard Methods.

PHASE ||

Phase || sampling points are indicated on Figure | and described in
Table 3. Automatic composite samples were obtained daily from Sunday through